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1 GENERAL INFORMATION

Applicant
Company Name

Address

Telephone Number
Facsimile Number
Contact Person

Type of Equipment
Model No.

Serial No.

Rating

Receipt Date of Sample

Condition of EUT

Regulation(s)

Test Site

1.1 Tested Methodology

: Fujitsu Media Devices Limited

. Shin-Yokoyama Square Bldg. 12F, Shin-Yokohama 2-3-12, Kohoku-ku,

Yokohama-shi, Kanagawa-ken 222-0033 JAPAN

: 18145476 4273

: +81 45476 4265

: Toshikazu Asami (asami@fmd.fujitsu.com)
: Wireless LAN SD card

: MBH2WLZ07

: 1C

: DC3.3V, 0.39A

. October 20, 2004

: Production prototype

(Not for sale: This sample is equivalent to mass-produced items.)

: FCC Partl5 Subpart C, Section 15.247: 2004

: UL Apex Yamakita EMC lab.

The measurements were performed according to the procedures in ANSI C63.4 (2003).
These tests were also referred to "Guidance on Measurement for Digital Transmission Systems Section15.247".

1.2 Test Facility

No. 1 test site has been fully described in a report submitted to FCC office, and accepted on September 20, 2002

(Registration No.: 95486).
IC Registration No. : 1C3489

No. 1 anechoic chamber has been fully described in a report submitted to FCC office, and accepted on November 8,
2002 (Registration No.: 95967).
IC Registration No. : 1C3489-B

Test room Width x Depth x Height (m) Test room

No.1 shielded room 8.0x50x2.5 No.1 EMS lab.

No.2 shielded room 5.0x4.0x2.5 (Semi-anechoic chamber)
No.3 shielded room 4.0x50x2.7

Width x Depth x Height (m)
10.0x 7.5x 5.7
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2 PRODUCT DESCRIPTION

Fujitsu Media Devices Limited, Model: MBH2WLZ07 (referred to as the EUT in this report) is a Wireless LAN SD
card for PDA. This equipment transmits and receives in the 2.4GHz ISM band.

The clock frequency used in EUT: 40MHz

Equipment type : Transceiver
Frequency of operation : 2412 - 2462 MHz
Channel spacing : 5 MHz

Channel number : 11 channels

Type of modulation : Direct sequence spread spectrum (IEEE802.11b)
Antenna type : Inverted F type
Antenna connector type : None

Antenna gain : 2.1dBi (MAX)
Mode of operation : Duplex

Emission Designation : GID

Operation temperature range: -20 ~ 70 deg. C.
Operation voltage (inner) : DC3.3V

*FCC Part15.31 (e)
SL-C860 (PDA) provides the Wireless LAN SD card with stable power supply (DC3.3V), and the power is not
changed when voltage of the PDA is varied. Therefore, the equipment complies power supply regulation.

*FCC Part15.203
The Wireless LAN SD card and its antenna comply with this requirement since this antenna is built in the
equipment and it cannot be replaced by end users.
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3 SYSTEM TEST CONFIGURATION

3.1 Justification

The system was configured in typical fashion (as a customer would normally use it) for testing.

Test mode:
Transmitting -2412MHz (Low)
-2437MHz (Middle)
-2462MHz (High)
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3.2  Configuration of Tested System

Front View (Conducted emission) Front View (Radiated emission)

B B
[
1
2 1
- [¢]
AC120V/60Hz AC120V/60Hz

Top View (Conducted emission)

Top View (Radiated emission)

[c]

B

*Cabling was taken into consideration and test data was taken under worse case conditions.

Description of EUT and support equipment
No. Item Model Serial number Manufacturer FCC ID (Remarks)
number
A | Wireless LAN SD MBH2WLZ07 | 1C Fujitsu Media Devices | QZIMBH2WLZ07
card Limited (EUT)
B | PDA (Zaurus) SL-C860 43002661 SHARP -
C | AC Adapter ADP-10SB 5836401YLQD7VM | DELTA -
ELECTRONICS, INC.
List of cables used
No. Name Length (m) Shield Backshell material
1 | DC Cable 1.6 Unshielded Polyvinyl chloride
2 | AC Cable 1.0 Unshielded Polyvinyl chloride
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4 MEASUREMENT UNCERTAINTY

Conducted emission test
The measurement uncertainty (with a 95% confidence level) for this test was =1.3dB.

The data listed in this test report has enough margin, more than site margin.

Radiated emission test

The measurement uncertainty (with 95% confidence level) for this test using Biconical antenna is +4.8dB.
The measurement uncertainty (with 95% confidence level) for this test using Logperiodic antenna is £5.2dB.
The measurement uncertainty (with 95% confidence level) for this test using Horn antenna is +6.6dB.

The data listed in this report meets the limits unless the uncertainty is taken into consideration.
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5 SUMMARY OF TESTS

5.1 §15.207 Conducted Emissions (Limits by CISPR Pub.22 Class B)

Test Procedure

EUT was placed on a platform of nominal size, 1m by 1.8m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT was aligned and flushed with
rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting surface. EUT
was located 80cm from a LISN (Line Impedance Stabilization Network) and excess AC cable was bundled in center.
Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through the LISN
to the input power source.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT on a shielded room.
The AC adapter of the PDA was connected to a LISN. An overview sweep with peak detection has been performed.
Measurement range : 150kHz to 30MHz CISPR QP/AV Detector, IF BW 9kHz

Test data : APPENDIX 2 Page 14 to 18

Photographs of test setup : Page 11

Test result : Pass

Test instruments : KCC-14/15/16/18/KPL-01, KLS-01, KSA-01, KTR-02

5.2 §15.247 (a)(2) 6dB Bandwidth (Antenna Port Conducted)

Test Procedure
The minimum 6dB bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2 Page 19
Test result : Pass
Test instruments : 0.05m length cable prepared by client, KTR-01

5.3 §15.247 (b)(3) Maximum Peak Conducted Output Power (Antenna Port Conducted)

Test Procedure
The Maximum Peak Conducted Output power was measured with a power meter connected to the antenna port.
Antenna Gain does not exceed 6dBi.

Test data : APPENDIX 2 Page 20
Test result : Pass
Test instruments : KPM-05, KPSS-01
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5.4 §15.247 (d) Out of Band Emissions (Radiated)

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 0.5m, raised 80cm above the conducting ground plane.

Test was made with the antenna positioned in both the horizontal and vertical planes of polarization.

The measurement antenna was varied in height above the conducting ground plane to obtain the maximum signal
strength. The Radiated Electric Field Strength intensity has been measured in an open site with a ground plane and at a
distance of 3m. The measuring antenna height was varied between 1 and 4m and EUT was rotated a full revolution in
order to obtain the maximum value of the electric field intensity. The equipment was also previously checked at each
position of three axes X, Y and Z. X was worst under the horizontal antenna polarization and Y was worst under the
vertical antenna polarization in below 1GHz. In above 1GHz, Z was worst under the horizontal antenna polarization
and X was worst under the vertical antenna polarization. The position in which the maximum noise occurred was
chosen to put into measurement. See the photographs in page 13.

Radiated spurious emissions
In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement. The
result was also satisfied the general limits specified in Sec.15.209 (a).
Measurement range : 30MHz to 1000MHz CISPR QP Detector, IF BW 120kHz

: 1GHz to 26GHz PK/AV Detector

Test data : APPENDIX 2 Page 21 to 23 (30 - 1000MHz)
: APPENDIX 2 Page 24 to 29 (1 - 26GHz)
: APPENDIX 2 Page 30 to 33
(Band Edges: 2390MHz/ 2483.5MHz, Restricted band Charts)
Photographs of test setup : Page 12
Test result : Pass
Test instruments : KAF-01, KAF-02, KAT10-S1, KAT6-01, KTR-02, KFL-01
KCC-10/11/12/13/18, KCC-D3/D7, KBA-01, KOTS-01
KSA-01, KSA-04, KHA-01, KHA-03, KLA-01

5.5 §15.247 (d) Out of Band Emissions (Antenna Port Conducted)

Test Procedure
The Out of Band Emissions was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2 Page 34 to 39
Test result : Pass
Test instruments : 0.05m length cable prepared by client, KTR-01

5.6 §15.247 (e) Power Density (Antenna Port Conducted)

Test Procedure
The Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 2 Page 40 to 41

Test result : Pass

Test instruments : 0.05m length cable prepared by client, KTR-01
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APPENDIX 1: Photographs of test setup
1.Page 11 : Conducted emission
2.Page 12 : Radiated emission
3.Page 13 : Pre check of worse-case position
APPENDIX 2: Test Data
1.Page 14— 18 : Conducted emission
2.Page 19 : 6dB Bandwidth (Antenna Port Conducted)
3.Page 20 : Maximum Peak Conducted Output Power (Antenna Port Conducted)
4.Page 21 — 33 : Out Band of Emissions (Radiated)
21-23 : 30-1000MHz
24 -29 : 1-26GHz
30-33 : Band Edges
5.Page 34 -39 : Out Band of Emissions (Antenna Port Conducted)
6.Page 40 — 41 : Power Density (Antenna Port Conducted)

APPENDIX 3: Test instruments

Page 42 : Test instruments
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Conducted emission
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Radiated emission
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Pre check of worse-case position
’ X-axis
o
a8
28
gE
ga
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Applicant

Kind of Equipment

DATA OF CONDUCTION TEST

UL Apex Co.,Ltd.
YAMAKITA No.1 SHIELD TEST ROOM
Report No.: 25BE0339-YK= 1

: FUJITSU MEDIA DEVICES LIRITED
> Wireless LAN SD card

Model No. : MBH2WLZO7

Serial No. 10

Power © DC3.3V (AG120V/60Hz)

Mode : Transmitting 1CH (2412MHz)

Remarks :

Date 1 10/21/2004

Phase : Single Phase

Temperature 120 °C Engineer : Makoto Hosaka

Humidity D70 9%

Regulation : FCC Part15C §15.207. (CISPR Pub.22 )

No. FREQ. READING(N) READING(L1) LISN CABLE ATTEN. RESULT LIMITS MARGIN

QP AV QP AV FACTOR LOSS QP AV QP AV QP AV
[MHz] [dBp V] [dB 1 V] [dB] [dB] [dB] [dB] [dBpuV] [dB V] (dB]

1 0. 1500 45.2 - 43,7 - 0.0 0.1 0.0 45b.3 - 66.0 5b6.0 20.7 -
2 0,16568 52.3 37.8 49.1 33.1 0.0 0.1 0.0 52.4 37.9 65.2 55.2 12.8 17.3
3. 0.3352 33.5 17.4 45,0 23.3 0.0 0.1 0.0 45,1 23.4 59,3 49.3 14.2 25.9
4, 0.8301 29.1 106.9 40.0 19.4 0.0 0.2 0.0 40.2 19.6 56.0 46.0 15.8 26.4
5. 1.0827 33.1 - 331 - 0.1 0.2 0.0 33.4 - 56,0 46.0 22.6 -
6 5. 4266 26.2 - 251 - 0.2 0.6 090 27.0 - 60,0 50.0 33.0 -
7. 19.1687 26.7 - 26.8 - 0.8 1.6 0.0 29.2 - 60,0 50.0 30.8 -

CALCULATION: READING + LISN FACTOR + CABLE LOSS + ATTEN.

BLISN :KLS-01 (NSLK8126) mCOAXIAL CABLE:KGC-14/15/16/18

WPULSE LIMTTER:KPL-01(PLO1) MEMI RECEIVER:KTR-02 (ESCS30)

Page:

14 of 42



Applicant
Kind of Equipment
Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation

[dB V]

DATA OF CONDUCTION TEST

UL Apex Co.,Ltd.
YAMAKITA No.l SHIELD TEST ROOM
Report No.: 25BE0339-YK = }

: FUJITSU MEDIA DEVICES LIMITED
: Wireless LAN SD card
: MBH2WLZ07

216
: DC3. 3V (AC120V/60Hz)
: Transmitting 1CH (2412MHz)

: 10/21/2004

: Single Phase )
.20 C Engineer
- 70 % ‘

: FCC Part15C §15.207. (CISPR Pub. 22 )

: Makoto Hosaka

[(1Quasi-Peak X Average

10

N
60 N

/

50

N
T

40

30

20

10

Frequency [MHz]
Page:
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DATA OF CONDUCTION TEST CHART

UL Apex Co.,Lid.

YAMAKITA No.1 SHIELD TEST ROOM
Report No.: 25BE0339-YK= 1

Applicant : FUJITSU MEDIA DEVICES LIMITED
Kind of Equipment : Wireless LAN SD card
Model No. : MBHZWLZO7
Serial No. 16
Power © DC3. 3V (AC120V/60Hz)
Mode : Transmitting 1CH (2412MHz)
Remarks :
Date 1 10/21/2004
Phase : Single Phase
Temperature 120 °C Engineer : Makoto Hosaka
Humidity 270 %
Regulation 1 * FCC Part15C §15.207. (C1SPR Pub.22 )
Regulation 2 : None
Emission Level [dBuV] PHASE:N
80 F Note. Peak hJ)Id ata. D‘ata ils luncor rected. T
70
=]
60 ]
[
50 h\‘ R
40 '_“V
Wbyt | L

| | I
o ey L

I | i

20 [ AL AR L
10

L —

0 o.15 1 10 30
Frequency [MHz)

Emission Level [dB;tV] PHASE:L1
80 ’7 Note. Peak h%)ld Jata. Datd iis luncorrected. T
70 '

P
60 e

‘=ﬁr

j: uM\f I 117
o A
i i

i I,
20 ' Y C
10
L
0 o0.15 10 30
Frequency [MHz]
Page:
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DATA OF CONDUCTION TEST CHART

UL Apex Co.,Ltd. .
YAMAKITA No.1 SHIELD TEST ROOM
Report No.: 25BE0339-YKw §

Appiicant : FUJITSU MEDIA DEVICES LIMITED
Kind of Equipment : Wireless LAN SD card
Mode| No. : MBH2WLZ07
Serial No. 16 .
Power : DE3. 3V (AG120V/60Hz)
Mode : Transmitting 6CH (2437MHz)
Remarks :
Date : 10/21/2004
Phase : Single Phase
Temperature 20 °C Engineer : Makoto Hosaka
Humidity 70 %
Regulation 1 1 FGC Part15C §15.207. (CISPR Pub. 22 )
Regulation 2 > None
Emission Level [dBuV] PHASE:N
80 Note. Peak h%id data. DLtE iis uhcorrected.
70
™
60 T
T —
50

A
|

20

i | *
30 UWWW - MWMWWWW NWJ. ——

10

0 015

Freguency [MHz]

Emission Level [dBuV] PHASE:L1

80

Note. Peak hotd 4ata. DLte i's uLcorrected.

10

60

v

/

50

/

40 WV

30

20

10

Freauency [MHz]
Page:
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Applicant

Kind of Equipment :
: MBH2WLZ07

10
: DG3. 3V (AG120V/60Hz)
: Transmitting 11CH (2462MHz)

Model No.
Serial No.
Power

Mode
Remarks
Date

Phase
Temperature
Humidity
Regulation 1
Regulation 2

Emission Level [dBuV]

DATA OF CONDUCTION TEST CHART

UL Apex Co.,Ltd.
YAMAKITA No.1 SHIELD TEST ROOM
Report No.: 25BE0339-YK =

: FUJITSU MEDIA DEVICES LIMITED

Wireless LAN SD card

- 10/21/2004
: Single Phase
: %g c Engineer - Makoto Hosaka
: %
- ECC Parti5C §15.207. (CISPR Pub. 22 )
: None
PHASE:N

80

Note. Peak h+ld Jata. Data ils juncorrected.

10

60

/

50

/

40

/1)

30 VV

]
=]
=

20

1 il
J+’Vnﬂ"-'r f

10

0 o015

Emission Level [dBuV)

1 10 30
Frequency [MHz]

PHASE:L1

80

Note. Peak h%ld Jata. DLta iis uLcorrected.

70

60

50

40

Peava

30

il . il

20

T PR | b o

10

Freguency [MHz]
Page:
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6dB Bandwidth: FCC 15.247(a)(2)

UL Apex Co.,Ltd. Yamakita No.2 Shielded Room
COMPANY - : FUJITSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT : Wireless LAN SD Card REGULATION  : Fec Part15SubpartC 247(2)(2)
MODEL NUMBER: MBH2WLZ07 DATE : 2004/10/28
SERIAL NUMBER: 1C TEMP./HUMI : 21°C/55%
FCCID : QZIMBH2WLZ07 TEST MODE : Transmitting
POWER : DC3.3V{AC120V/60Hz) ENGINEER : Toyokazu Imamura
[IEEES802.11b(11Mbps)] '
1. ch1:2412MHZz6dB Bandwidth:9.96MHz

Marker 2 [T1] RBW 100 kHz R¥F Ace 390 de
Ref Lvl 105.689 dBNV VHA 300 kH=
11z apiav 2.40696794 CHz SWr 5 ma unic dBiV
¥z2| tr1) 105 /63 dpy

2.406 96794 OHz|

1 1 TI[TTIT TIT]13 ded

h “] z.4117d046 GHz

N m | L bhezlrTay -0, 69 dp
mu N II uh A o.S95L9HIEZ Mz

'M’w k=

]
l Ul
v

ﬁ %

| \

Center 2.412 gHz 1.8 MHz/ Span 18 Maz

Mol 105.13 o

Date: 208.0CT.2004 10:23:48

2. ch6: 2437MHz/6dB Bandwidth:9.92MHz

Marker 2 [T1] KEW 100 kHz  RP Att 30 dB
®Ref Lwl 105,57 apiv vBd 300 kHz
112 asyv 2.43198794 GHz swT 5 ms Unit duyy
1t

¥z2| ey 105 J57 aBy o

2. 43184794 cHy

i t VI TFIT TIT |67 ooy

h 2.43672346 iz

lﬂ I 2] 191 =g o4 gn

\ h A I 2.21903{368 bz
i .

i T

Hoi 20802 % I ’-T

j
i \

Center 2.437 QHz 1.8 MHz/- Span 18 MHz

Date: 208.00T.2004 10:16:40

3. chll: 2462MHz/6dB Bandwidth:9.96MHz

Marker 2 [T1] REW 100 kHI RF At 30 dB
Fef Lvl 1u4.%s dByv VEW 300 KAZ
112 2RV 2.45696794 CHz SHT & ma unic dBiEV
11
¥z [T1] 104 ]7s awav g
2. 456 36794 GHz|

AR Y EES] TIo{I7 ae
A n 2.4¢17G553 OHz]
Il

‘Ah 1ira) =d.57 db

1 : "
Uu J . 855311682 Miz|
. 11
L
1vIEW ECTY
1
Joafeltl 104,37 By

Center 2.4562 GHz 1.8 MHz/ Bpan 18 MHz

Date: 2B.0CT.2004 10:10:37 19
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Maximum Peak Conducted Qutput Power

UL Apex Co.,Ltd
YAMAKITA NO.2 Shielded Room

COMPANY : FUIITSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT  : Wireless LAN SD card REGULATION : Fec Part] 5SubpartC 247(b)(3)
MODEL NUMBE : MBH2ZWLZ07 DATE : 2004/10/28
SERIAL NUMBE: 1C TEMP./HUMI :21C/55%
FCCID : QZIMBH2WLZ07
POWER : DC3.3V(PC:ACI120V/60Hz)
TEST MODE : Transmitting
ENGINEER : Toyokazu Imamura
IEEE802.11b(11Mbps)
CH FREQ |PM Reading | Cable Loss Results Limit MARGIN
(IW)
[GHz] [dBm] [dB] [dBm] [dBm] [dB]
Low 2412.00 1517 0.85 16.02 30.0 13,98
Mid 2437.00 15.40 0.85 16,25 30.0 13.75
High 2462.00 15.23 0.85 16.08 30.0 13.92
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.1 Open Test Site
Report No.: 25BE0339-YK = 1

Applicant : FUJITSU MEDIA DEVICES LIMITED

Kind of Equipment : Wireless LAN 8D card

Model No. : MBH2WLZ07

Serial No. 16

Power : DC3. 3V (AG120V/60HzZ)

Mode : Transmitting 10H (2412MHz)

" Remarks :

Date 1 10/21/2004

Test Distance :3m

Temperature : 20 °C Engineer . Makoto Hosaka
Humidity P72 %

Regulation : FCC Part15C §15.209

No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
(MHz] [dBpV] [dB/m] f{dB] [dB] [dB] [dB z V/m] [dB g V/m] [dB]

1 74.99 BB 31.5 43.b6 6.2 28.4 2.2 6.0 17.5 29.5 40.0 22.5 10. 6
2 124.98 BB 28.5 30.0 13.1 28.4 2.9 6.1 22.2 23.7 43.5 21.3 19.8
3. 149.97 BB 28.9 27.8 14.7 28.3 3.2 6.1 24.6 23.5 43.5 18.9 20.0
4 210.85 BB 317 27.6 16.6 28.0 3.9 6.1 30.3 262 435 13.2 17.3
5 37491 BB 356 33.5 168 285 54 61 364 333 460 106 127
6 6.4 6.1 441 43.4 46.0 1.6 2.8

497.63 BB 42.0 41.3 18.8 28.2

CALGULATION: READING + ANT.FACTOR + CABLE LOSS - AMP.GAIN + ATTEN.

B ANTENNA: KBA-O1 (BBA9106) 30-299. 99MHz/KLA-01 (USLP9143) 300-1000MHz
WICABLE:KCC—10,/11/12/13/18 MIPREAMP : KAF-01 (8447D) MEMI RECEIVER:KTR-02 (ESCS30)
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DATA OF RADIATION TEST
UL Apex Co.,Ltd.
Yamakita No.1 Open Test Site
Report No.: 25BE0339-YK = 1

Applicant : FUJITSU MEDIA DEVICES LIMITED

Kind of Equipment : Wireless LAN 3D card

Model No. : MBH2WLZO7

Serial No. 16

Power : DC3. 3V (AG120V/60Hz)

Mode : Transmitting 6CH (2437NMHz)

Remarks :

Date 1 10/21/2004

Test Distance 23 m ) '

Temperature 120 °C Engineer . Makoto Hosaka

Humidity 172 %

Regulation : FCC Part15C §15.209

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN LOSS HOR  VER HOR  VER
[MHz] [dBpv] [dB/m] [dB] [dB]  [dB] [dB g V/m] [dBy V/m] [dB]

1 74,99 BB 31.9 43.2 6.2 28.4 2.2 6.0 17.9 29.2 40,0 22.1 10.8
2 i24.98 BB 28.8 29.5 13.1 28.4 2.9 6.1 22.5 23.2 43.5 21.0 20.3
3. 149.97 BB 290.9 27.4 14.7 28.3 3.2 6.1 ©25.6 23.1 43.5 17.9 20.4
4. 210.85 BB 31.7 28,0 16.6 28.0 3.9 6.1 30.3 26.6 43.5 13.2 16.9
b 374.93 BB 35.9 34,1 16.8 28.5 5.4 6.1 357 33.9 46.0 10.3 12.1
6 497.64 BB 41.4 41,0 18.8 29.2 6.4 6.1 43.5 431 46.0 2.5 2.9

_CALGULATION: READING + ANT.FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

WANTENNA:KBA-01 (BBA9106) 30-299. 99MHz/KLA-01 (USLP9143) 300-1000MHz
W CABLE :KCC—-10/11/12/13/18 MPREAMP :KAF-01 (8447D) MIEMI RECEIVER:KTR-02 (ESGS30)
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Applicant
Kind of Equipment
Mode| No.

DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Open Test Site
Report No.: 25BE0339-YK = 1

* FUJITSU MEDIA DEVICES LIMITED
: Wireless LAN SD card
: MEHZWLZO?

Serial No. o1

Power : DC3. 3V (AC120V/60Hz)

Mode : Transmitting 11CH (2462MHz)

Remarks :

Date 1 10/21/2004

Test Distance 3m

Temperature 120 °C Engineer : Makoto Hosaka

Humidity 272 %

Regulation : FCC Part15C §15.209

Ne. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN LOSS HOR  VER HOR  VER

{MHz] [dBpV] [dB/m] [dB] [dB] [dB] [dB x V/m] [dBu V/ml [dB]

1 74.99 BB 32.0 44.1 6.2 28.4 2.2 60 180 30.1 40.0 220 9.9

2 124,98 BB 29.6 29.8 13.1 28.4 2.9 6.1 23.3 23.5 43.5 20.2 20.0

3. 149,97 BB 30.4 27.8 14.7 28.3 3.2 5.1 26.1 23.5 43.5 17.4 20.0

4. 210.85 BB 381.7 27.6 16,6 28.0 3.9 6.1 30.3 26.2 43.b 13.2 17.3

5 374.93 BB 35.8 345 168 286 5.4 6.1 356 343 460 10.4 1L7

6 497.64 BB 41.5 41.4 18.8 29.2 6.4 6.1 43.6 43.5 46.0 2.4 2.5

CALCULATION: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

I ANTENNA: KBA-01 (BBA9106) 30-299. 99MHz /KLA-01 (USLP9143) 300-1000MHz
BREABLE:KEC-10/11/12/13/18 MPREAMP:KAF—01 (8447D) MEMI RECEIVER:KTR-02 (ESCS30)

Page:
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Applicant
Kind of Egquipment
Model No.

DATA OF RADIATION TEST

: FUJITSU MEDIA DEVIGES LIMITED
> Wireless LAN SD card
: MBHZWLZ07

UL Apex Co.,Ltd.

Yamakita No.1 Open Test Site

Repert No. : 25BE0339-YK - 1

Serial No. ;16

Power : DC3. 3V (AC120V/60Hz)

Mode : Transmitting 1CH (2412MHz)

Remarks :PK

Date : 10/20/2004

Test Distance :3m

Temperature 118 °C Engineer : Makoto Hosaka

Humidity D72 9% .

Regulation : FOC Part15C § 15.209 (PK Detection)

No. FREQ. ANT READING ANT AMP  CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
(MHz] [dBrpV] [dB/m] [dB] [dB] [dB] [dB xV/m] [dBpV/m] [de]

1. 2390.00 BB 46.0 45,1 31.5 37.5 4.3 10.1 b4.4 5h3.5 T4.0 19.6 20.5
2. 4824.00 BB 57.7 59.5 3b.4 310 b b 0.6 62.2 640 740 1.8 10.0
3. 7936.00 BB 48.4 47.7 37.9 37.0 6.5 0.3 56.1 554 740 17.9 18.6
4. 9648.00 BB 41.8 41.5 39.0 37.1 69 1.0 bBL6 5L3 740 224 227
5. 12060.00 BR 41.7 40.6 43.2 36.1 7.9 0.4 57.1 560 740 16.9 18.0
6. 14472.00 BB 41.2 40.5 41.5 350 83 0.6 56,6 559 740 17.4 181
7. 16884.00 BB 43.2 42.4 42,5 347 9.1 0.9 61.0 60.2 740 13.0 13.8
8 19296.00 BB 42.3 42.5 40.3 344 9.6 0.0 57.8 580 74.0 16.2 16.0
9., 21708.00 BB 41.9 41.8 39.1 34.5 10.1 0.0 b56.6 b6.b 740 17.4 175
10. 24120.00 BB 43.7 43.7 39.9 34.1 10.56 0.0 60.0 60.0 74.0 14.0 14.0

CALCULATION: READING + ANT. FACTOR + GABLE LOSS — AMP.GAIN + ATTEN.

M ANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz

W CABLE :KCG-D3/D7 MPREAMP : KAF-02 (8449B) M SPECTRUM ANALYZER:KSA-01(R3271A)

Page:
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Open Test Site
Report No.: 25BE0339-YK = ]

Applicant : FUJITSU MEDIA DEVICES LIMITED
Kind of Equipment : Wireless LAN SD cdrd
Model No. : MBH2WLZO7
Serial No. : 16
Power : DC3. 3V (AG120V/60Hz)
Mode : Transmitting 10H (2412MHz)
Remarks © AV
Date 1 10/20/2004
Test Distance 3m
Temperature 18 °C Engineer . Makoto Hosaka
Humidity D12 %
Regulation : FCC Part15C §15.209(AV Detection)
No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LEIMITS MARGIN

TYPE HOR  VER FACTOR GAIN LOSS HOR  VER HOR  VER

[MHz] [dBpV]l [dB/m] [dB] [dB] [dB] [dBp V/m] [dBu V/m] [dB]
1. 2390.00 BR 37.5 3560 315 3756 4.3 10.1 45.9 43.4 54.0 8.1 10.6
2. 4824.00 BB 46.5 49.0 36.4 37.0 5.5 - 0.6 51.0 53.5 540 3.0 0.5
3. 7236.00 BB 36.8 346 37.9 370 6.5 0.3 44.5 42.3 b4.0 9.5 11.7
4, 9648.00 BB 31.2 32,4 39.0 37.1 6.9 1.0 41.0 42.2 540 130 11.8
5 12060.00 BB 31.7 32.0 43.2 3.1 7.9 0.4 47.1 47.4 540 6.9 6.6
6 14472.00 BB 31.3 31.5 41.5 350 83 0.6 467 469 540 7.3 Tl
7. 16884.00 BB 32.5 32.4 42.5 347 9.1 0.9 50.3 50.2 540 3.7 3.8
3 19296.00 BB 532.8 32.8 40.3 344 9.6 0.0 483 483 6540 57 &7
9. 21708.00 BB 32.7 32.6 39.1 34.5 10.1 0.0 47.4 47.3 54.0 6.6 6.7
10. 24120.00 BB 34.6 345 39.9 341 10.5 0.0 50.9 50.8 540 3.1 3.2
CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP. GAIN + ATTEN.
B ANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
B CABLE :KCC-D3/D7 MEPREAMP : KAF-02 (8449B) IISPECTRUM ANALYZER:KSA-01 (R3271A)
Page:
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DATA OF RADIATION TEST

UL Apex Co.,Ltd.
Yamakita No.1 Open Test Site
Report No.: 25BE0339-YK — 1

Applicant > FUJITSU MEDIA DEVIGES LIMITED

Kind of Equipment > Wireless LAN SD card

Model No. : MBH2WLZ07

Serial No. 216

Power : DG3. 3V (AG120V/60Hz)

Mode : Transmitting 6CH (2437MHz)

Remarks :PK

Date 1 10/20/2004

Test Distance :3m

Temperature 118 °C Engineer : Makoto Hosaka

Humidity 172 9%

Regulation : FGC Part15C §15.209(PK Detection)

No. FREQ. ANT READING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS HOR VER HOR VER
[MHz] [dBpV] {dB/m] [dB] [dB] [dB] [dBuV/m] [dBpV/m] [dB]

1. 4874.00 BB 56,0 b4.5 3.7 37.0 h.b 0.6 60.8 523 74.0 13.2 14.7
2. T311.00 BB 43.2 44,1 38,0 37.0 6.6 0.3 51.1 52.0 740 22.9 22.0
3. 9748.00 BB 42.0 41.3 39.0 37.1 6.9 1.0 51.8 5bHL1 T74.0 22.2 22.9
4. 12185.00 BB 40.4 42.3 43.4 3b.9 7.9 0.4 5b6.2 581 T4.0 17.8 15.9
5. 14622.00 BB 40.5 41.6 42.3 35.1 8.4 0.6 b56.7 b57.8 74.0 17.3  16.2
6. 17059.00 BB 41.4 41.4 42.6 34.5 9.1 0.9 59.5 59.5 740 14.56 1456
7. 19496.00 BB 42.5 42,6 39.9 34.5 9.9 0.0 &7.8 b57.9 740 16.2 16.1
8. 21933.00 BB 43.6 42.5 39.2 34.3 10.2 6.0 687 b7.6 740 15.3 16.4
g, 6 0.0 60.6 60.6 74.0 13.4 13.4

24370.00 BB 43.9 43.9 40.2 34.1 10

CALCULATION: READING + ANT. FACTOR + CABLE LOSS - AMP.GAIN -+ ATTEN.

MANTENNA: KHA-01 (SAS-200 571) 1-186Hz/KHA-03 (3160-09) 18-26GHz
B CABLE :KGG-D3/D7 MIPREAMP : KAF-02 (8449B) MISPECTRUM ANALYZER:KSA-01 (R32714)
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Applicant
Kind of Equipment
Model No.

DATA OF RADIATION TEST

: FUJITSU MEDIA DEVIGES LIMITED
> Wireless LAN SD card
: MBH2WLZ07

UL Apex Co.,Ltd.

Yamakita No.1 Open Test Site

Report No. : 25BE0339-YK — 1

Serial No. 16
Power : DG3. 3V (AC120V/60Hz)
Mode : Transmitting 6CH (2437MHz)
Remarks DAV :
Date : 10/20/2004
Test Distance t3m
Temperature 18 °C Engineer . Makoto Hosaka
Humidity 112 %
Regutation : FCC Part15C §15.209(AV Detection)
No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER

[MHz] [dBpV] [dB/m] [dB] [dB] [dB] [dB p V/m] [dB g V/m] [dB]
1. 4874.00 BB 45.2 43.9 357 37.0 5.5 0.6 50.0 48.7 B40 40 53
2. 7311.00 BB 353 354 380 37.0 6.6 0.3 43.2 4353 54,0 10.8 10,7
3. 9748.00 BB 31.3 32.1 39.0 3.1 6.9 1.0 41.1 41.9 540 12.9 12.1
4. 12185.00 BB 31.0 31.6 43.4 359 7.9 0.4 46.8 47.4 540 7.2 6.6
5. 14622.00 BB 31.3 31.5 42.3 35.1 8.4 0.6 47.5 47.7 54.0 6.5 6.3
6. 17059.00 BB 31.0 31.2 42.6 34.5 9.1 0.9 49.1 49.3 540 49 4.7
7. 19496.00 BB 33.1 33.1 39.9 34.b 8.9 0.0 48.4 48.4 54,0 5.6 5.6
8 21933.00 BB 33.3 33.4 30.2 34.3 10.2 0.0 48.4 485 54.0 5.6 5.5
9. 24370.00 BB 347 34.4 40.2 341 106 0.0 514 511 540 2.6 2.9
CALCULATION: READING + ANT. FACTOR + GABLE LOSS - AMP. GAIN + ATTEN.
W ANTENNA: KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18~26GHz
B CABLE :KCC-D3/D7 MIPREAMP : KAF-02 (8449B) BSPECTRUM ANALYZER:KSA-01 (R3271A)
Page:
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Applicant
Kind of Equipment
Model No.

DATA OF RADIATION TEST

: FUJITSU MEDIA DEVICES LIMITED
: Wireless LAN SD card
: MBH2WLZ07

UL Apex Co.,Ltd.

Yamakita No.1 Open Test Site

Report No.: 25BE0339-YK = 1

Serial No. 216

Power : DG3. 3V (AC120V/60Hz)

Mode : Transmitting 11CGH (2462MHz)

Remarks D PK

Date 1 10/20/2004

Test Distance -3m ]

Temperature 118 °C Engineer : Makoto Hosaka

Humidity 72 9%

Regulation : FGC Part15C §15. 209 (PK Detection)

No. FREQ. ANT REABING ANT AMP CABLE ATTEN. RESULT LIMITS MARGIN

TYPE HOR VER FACTOR GAIN LOSS - HOR VER HOR VER
[MHz] [dBxV] [dB/m] [dB] [dB] [dB] [dB s V/m] [dB g ¥/m] [dB]

1. 2483.50 BB 43.6 42.0 32.0 37.6 4.4 10.1 h2.b 50.9 74.0 21.5  23.1
2, 492400 BB 53.5 52.0 36.0 37.0 5.5 0.7 587 57.2 740 15.3 16.8
3. 7386.00 BB 43.8 42.7 38.2 37.1 6.6 0.4 51.9 50.8 740 22.1 23.2
4, 9848.00 BB 42.0 41.3 39.0 37.1 7.0 1.1 52.0 51.3 740 22.0 22,7
b5, 12310.00 BB 41.0 40.4 43.5 357 7.8 0.5 57.1 56.5 740 16.9 17.5
6. 14772, 00 BB 40.6 40.5 43.1 35.2 8.5 0.6 57.6 5h7.5 74.0 16.4 16.5
7. 17234,00 BB 41.4 41,0 42.8 34.6 9.1 0.6 59.3 b5HB.9 740 14.7 151
8. 19696,00 BB 42.0 43.6 39.9 34.7 9.9 0.0 57.1 587 T40 16.9 15.3
9, 22158.00 BB 43.2 44.8 39.6 34.2 10,2 0.0 588 60.4 740 15.2 13.6

10. 24620.00 BB 44.8 44.9 40.3 34.0 10. 8 0.0 61.9 62.0 74.0 12,1 12.0

CALCULATICN: READING + ANT. FACTOR + CABLE LOSS — AMP.GAIN + ATTEN.

MANTENNA : KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz

W CABLE : KGC-D3/D7 M PREAMP : KAF-02 (84498) MSPECTRUM ANALYZER:KSA-01(R3271A)
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28 of 42



Applicant
Kind of Equipment

DATA OF RADIATION TEST

: FUJITSU MEDIA DEVICES LIMITED
: Wireless LAN SD card

" UL Apex Co.,Ltd.
Yamakita No.1 Open Test Site

Report No.: 25BE0339-YK — 1

Model No. : MBH2WLZO7
Serial No. 10
Power 1 DG3.3V (AC120V/60Hz)
Mode * Transmitting 11CH (2462MHz)
Remarks DAY
Date 1 10/20/2004
Test Distance 3m
Temperature 18 °C Engineer : Makoto Hosaka
Humidity T2 %
Regulation : FCC Part15C § 15.209 (AV Detection)
No. FREQ. ANT READING  ANT AMP CABLE ATTEN. RESULT  LIMITS MARGIN

TYPE HOR  VER FACTOR GAIN  LOSS HOR  VER HOR  VER

[MHz] [dBegv] [dB/m] [dR] [dB] [dBl [dB e V/m] [dBpuV/m] [dB]
1. 2483.50 BB 34.6 32.6 32.0 37.6 4.4 10.1 43.5 41.5 540 10.5 12.5
2. 492400 BB 41.8 41.0 36.0 37.0 5.5 0.7 47.0 46.2 54.0 7.0 7.8
3. 7386.00 BB 32.5 31.5 38.2 37.1 6.6 0.4 40.6 39.6 540 13.4 14.4
4, 9848.00 BB 32.4 32.2 39,0 37.1 7.0 1.1 42,4 42,2 54,0 11.6 11.8
5. 12310.00 BB 31.3 31.4 43.5 357 7.8 0.5 47.4 47.5 540 6.6 6.5
6. 14772.00 BR 31.9 31.8 43,1 352 85 0.6 489 488 540 51 52
7. 17234.00 BB 32.1 32.3 42.8 34.6 9.1 0.6 b0.0 50.2 540 4.0 3.8
8 19696.00 BB 32.9 33.1 39.9 347 99 0.0 480 48.2 540 6.0 58
g. 22158.00 BB 34.7 34.8 39.6 34.2 10,2 0.0 50.3 50.4 540 3.7 3.6
10. 24620.00 BB 35.1 3b.6 40,3 340 10.8 0.0 52.2 527 54.0 1.8 1.3
CALCULATION: READING + ANT. FACTOR + GABLE LOSS — AMP.GAIN + ATTEN.
B ANTENNA: KHA-01 (SAS-200 571) 1-18GHz/KHA-03 (3160-09) 18-26GHz
M CABLE:KGC-D3/D7 MPREAMP : KAF—02 {8449B8) ESPEGTRUM ANALYZER:KSA-01(R3271A)
Page:
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Restricted band edges: FCC 15.247(d)

COMPANY : FUJITSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT  : Wireless LAN SD Card REGULATION  : Fec Part15SubpartC 247(d)
MODEL NUMBER: BH2WLZ07 DATE : 2004/10/20

SERIAL NUMBER : 1C TEMP/HUMI  : 18°C/72%

FCC ID : QZIMBH2WLZ07 TEST MODE : Transmitting

POWER : DC3.3V(AC120V/60Hz) ENGINEER : Makoto Hosaka
DEEES02.11b(11Mbps)}

2.39GHz(CH1:2412MH7)

1. Horizontal/PK

RENC: 1Mz, VBW:INHz  PK HOR MAKER
Transmitting 1CH{2412Hz) 2.2800 GHz
REF 60 dBuV ATT 0 @8 4500 i
- 5dB/
TS B 7L VT T IBT D SO L AL DR T
START 2.3850006Hz STOP 2. 39500064
RBIY 1¥Hz VER 1Mz SHP 20

2. VerticallPK

BOW.IMHz, VBW.1¥Hz PK VER JAKER
Transmitting 1CK(24T2HHz} 2. 3500 CHz
REF 60 dBuV ATT 0 dB 45. 3 dBuV

5d8/

ettt i MWMMLMM%

I
START 2. 3R5(006Hz STOP 2. 395000CHz
REY INHz VEX I¥Hz SHP 20ms
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Restricted band edges: FCC 15.247(d)

COMPANY : FUJITSUMEDIADEVICES LIMITED REPORT NO : 25BE0339-YK-1 .
EQUIPMENT : Wireless LAN SD Card REGULATION  : Fece Partl15SubpartC 247(d)
MODEL NUMBER: BH2WLZ07 DATE : 2004/10/20
SERIAL NUMBER: 1C : TEMP./HUMI : 18°C/72%
FCCID : QZIMBH2ZWLZ07 TEST MODE : Transmitting
POWER : DC3.3V(AC120V/60Hz) ENGINEER : Makoto Hosaka
[IEEES02.116(11Mbps)]
2.39GHz(CH1:2412MHz)
1. Horizontal/AV

REW: TMHz, VBA:10Hz AV HOR WAKER

Transmitting 1CH:2412iHz) 2,390 €z

REF 60 dBuV ATT 0 dB 7. 50 cBuY

5dB/
START 22850006z STOP 2. 3p50008Hz

BB [HHz VBH 10tz SHP 25
2, VerticallAV

REW: INHz, YBI:10Ez AV VER IWKER

Transmitting 1CH24128H2 . 3800 €Hz

REF £0 dBuY ATT 0 dB 5.60 cBuV

5dB/
START 2. 3850006Hz §T07_2. 3950006Hz
RER ¥Hz VBK (0Hz SHF 25
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Restricted band edges: FCC 15.247(d)

COMPANY : FUJITSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT  : Wireless LAN SD Card REGULATION  : Fee Part15SubpartC 247(d)
MODEL NUMBER: BH2WLZ07 DATE : 2004/10/20
SERIAL NUMBER: IC TEMP./HUMI : 18°C/72%
FCCID : QZIMBH2WLZ07 TEST MODE : Transmitting
POWER : DC3.3V(AC120V/60Hz) ENGINEER : Makoto Hosaka
[IEEES02,11b(11Mbps)| :
2.4835GHz(CH11:2462MHz)
1. Horizontal/PK

RBUW: INHz, VEW:1MHz  PK HOR IBRAKER

Transmitting 11CH (24620Hz) 2. 4825 cHz

REF 60 dBu¥ AT 0 d8 43,62 cBu¥

5dB/
.'Ia-,‘['l.J ,
4&.#..1 | b,
b Mo by 1 | L
L A il )“Ui"ﬂwﬂ"” m v}ﬂ‘ k,xJ o f{u‘LJ!\j,‘,\hI A

STARY 2, 478500GHz STOP 2. 4885006Hz
REN IKH2 VEX Mz SKP 20ms
2. VerticalPK
ROW: 1MHz, VBM:IMHz PK  VER WAKER
Transmitting CHIT (24620Hz) 2. 4835 EHz
60 dBuV ATT D dB 4263 dBu¥

dB/

Iy,
;‘E‘r':’y'n‘n‘.‘,;l J%\ " |
A bbb Moo e Pt ko A ot Tl

START 2. 47B500GHz STOP 2. 4BB500CHZ
REM |MHz SKP 20ms

VEH Wz
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Restricted band edges: FCC 15.247(d)

COMPANY : FUJITSUMEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT : Wireless LAN SD Card REGULATION  : Fee Part15SubpartC 247(d)
MODEL NUMBER: BHZWIL.Z07 DATE : 2004/10/20

SERIAL NUMBER: 1C TEMP./HUMI : 18°C/72%

FCCID : QZIMBH2WLZ07 TEST MODE : Transmitting

POWER : DC3.3V(AC120V/60Hz) ENGINEER : Makoto Hosaka
IEEES02.11b(11Mbps)]

2.4835GHz(CH11:2462MHz)

1. Horizontal/AV

REW: 1Nz, VBW:10Hz AV HOR WAKER
Transmitting 11CH{2462%Hz) 2.4835 CHz
REF 63 dBuy AIT 0 dB . 62 By

&dB/

.
—
..
e N
START 2. 478500GHz STOP 2. 488500CH:
REY 1MKz VBY 10Hz SWP 25
2. Vertical/AV
RBW:1MHz, VBW:10Hz  AY VER HAKER
Transmitting 1CH (2462¥Hz) 2.4835 GHz
REF 60 dBuV ATT O oB 32,63 ghu¥
6B/
|
u\_h‘_‘-‘ - SRRV NV RN .
START 2. 4785006Hz STOP 2. 438500GHz
REW IMHz VBW 10Hz SHP 25
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Out of Band Emission{(Antenna Terminal Conducted): FCC 15.247(d)

COMPANY
EQUIPMENT

MODEL NUMBER: MBH2WLZ07

SERIAL NUMBER : 1C
FCC ID
POWER
[IEEES02.11b(11Mbps)]
Ch1:2412MHz

1.

: QZIMBH2WLZ07
: DC3.3V(AC120V/60Hz)

REGULATION

: FUJITSU MEDIA DEVICES LIMITED REPORT NO
: Wireless LAN SD Card

DATE

TEMP./HUMI
TEST MODE
ENGINEER

Marker 1 [Ti] Riskt
Ref Lyl 110.50 dBYY VW
115 B3V 2.41174950 Gz EWT

1

100 kHz
300 kRz
12.5 ms

: 25BE0339-YK-1
: Fee Part15SubpartC 247(d)

: 2004/10/28

: 21°C/55%
: Transmitting

: Toyokazu Imamura

RF Att 30 qB

Unic

deiv

110.[s0 de

MH‘W *1| ey
11
JJ ¥z2| 1)

2.41174950 CH2
5670 dpuy

=01 g ls dRy l‘ﬂ

o VT /

Center 2.412 GHz 5 MHZ/ gpan 50 Mz
Date: 28.0CT. 2004 10:31:28
REW 100 kHI RF Att a0 d¥
Ref Lwvl VEW 300 kHI
115 dByv 90T 245 ms unic duyv
11 .
11 [~ ]
1
1 ep b apyy.
m
P ETET [T
| r ol LRI LT VT, Iy
Start 30 MHz 57 MHz/ Stop 1 GHz
bace: 28.0CT.2004 10:32713
Marker 1 [T1] REW 1o kiz HF ALt 30 dB
Ref Lvl 110,46 APV VBW 300 kitz
115 Quidv 2.41082164 GHz EWF 500 ma Unic duyy
1
v
1Tl 110 as dey
1 fur o
2.41083164 izl
|n: 90 le amy
L
) A
X b, - s \“" u ) Foton
LR i
3
gtart 1 GHz 208 Maz/

Date: 28.0CT.2004 10:32:586

stap 3 GHz
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)

COMPANY : FUJITSU MEDIA DEVICES LIMITED 'REPORT NO : 25BE0339-YK-1
EQUIPMENT : Wireless LAN 8D Card REGULATION  : Fee Part15SubpartC 247(d)
MODEL NUMBER: MBH2WLZ07 DATE : 2004/10/28
SERIAL NUMBER: 1C TEMP./HUMI : 21°C/55%
FCCID : QZIMBH2WLZ07 TEST MODE : Transmitting
POWER : DC3.3V(AC120V/60Hz) ENGINEER : Toyokazu Imamura
[IEEES02.11b(11Mbps)]
Chl1:2412MHz
4,
®Re: Lvl e [:‘.—da dpyy VEW 50 kH: " .
. NCTE—y
Lo anwm-\m LA LA J A
Crr o
SLaTE 2 GHz 700 MHz/ Stop 10 GH=
5.
@REE 1.v1a VEW 300 kHz - .
. o
oo I PO TV P,
‘eﬂt‘.nr: 10 GHz 1.8 gHz/ Stop 26 GHs

Bate

28.00T.2004 10:15:26
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)

COMPANY
EQUIPMENT  : Wireless LAN SD Card
MODEL NUMBER : MBH2WLZ07

SERIAL NUMBER: 1C

FCC ID : QZIMBH2WLZ07
POWER : DC3.3V(AC120V/60Hz)
[MEEES02.11b(11Mbps)]

Ch6:2437MIIz

1.

1L

: FUJITSU MEDIA DEVICES LIMITED REPORT NO

REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 25BE0339-YK-1

: Fec Part158ubpartC 247(d)
: 2004/10/28

: 21°C/55%

: Transmitting

: Toyokazn Imamura

Data:

1

11

H

Marker 1 [TA] REW 100 kHz  R¥ Aee 30 ds
Ref Lvl 116,51 gBuv VEW 3100 kHz
115 4By 2.43874950 CH2 BWT 12.5 ma unie dBay
| ¥alra 11p|s1 dBu
11 n
z.43674p00 il
. My
01 90431 apy ‘f' \
/ Y m
aof vz A
H \11I
”’*,‘NW oy
Center 2.437 GHz 5 MHz/ Span 50 Mdz
ze .ol 2004  10:38120
RBEW 100 kHz RF Attt 20 ds
Ref Lvl VEW 300 kRz
115 dBdv EWT 245 m3 unie apuy
vz 00 ds1 anuy
ki-Y
1vIDr ma

Bef

1

Starc 30 MHz

Date: 28.0CT.2004 10:40:34

7 MHz/

BEop 1 gHz

11!

Marker 1 [1T1) RHEW 100 kHz RF At 20 aB
Ref Lvl 110.88 dBIV VEW 300 kHz
115 dBuv 2.41887776 GHz SWE 500 ma tmic apay
¥i|gri] 110468 dBN‘ln

11

1

Z.438877T76 CHZ

™

FIFA|

b-p1_o0.lo1 day
1vIEw
7
i " J
A Sw R g

Start 1 GHz

Date: 28 OCP.2004  10:41:09

200 MHZ/

stap 3 CHz
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
COMPANY : FUJITSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT : Wireless LAN SD Card REGULATION  : Fec Part15SubpartC 247(d)
MODEL NUMBER: MBH2WLZ07 DATE : 2004/10/28
SERTAL NUMBER: 1C TEMP./HUMI : 21°C/55%
FCCID : QZIMBH2WL.Z07 TEST MODE ¢ Transmitting
POWER : DC3.3V(AC120V/60Hz) ENGINEER : Toyokazu Imamura
[IEEES02.11b(11Mbps)]
Ch6:2437MHz
4.

Marker 1 [Ti] REW 100 kHz  RF Att 30 ap
wef Ll 7389 daiv VEW 300 KHz
11s deyv 4.86573146 GHz SWT  1.75 8 unit aBsv
L
A4 -y
1] [T 7. 9 _dpy
. [ri) 38 =

4.86573(146 GHE|

spfll 20 |91 disay

IHL
b
aol LYIE¥ a

ksl TPV PR | TN PR AN
iy ¥

Start 3 GHz Fo0 Muz/ Stap 10 GHz
Date: 26.0CT. 2004 10:41:43
RBW 10O kHzZ  RF ALk ao dB
Ref Lwl VEW 300 kHz
115 dmiv EWIL 48 unit dBIY
11
31 [ ~ ]

1

=01 90.91 day

v EELTY
gol3vaE

Seart 10 GHz 1.5 gHz/ Stop 26 GHz

Dater 26.0CT.2004 10:42:35
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Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)
COMPANY : FUNTSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT : Wireless LAN 8D Card REGULATION  : Fec Part15SubpartC 247(d)
MODEL NUMBER ;: MEH2WLZ07 DATE : 2004/10/28
SERIAL NUMBER: 1C TEMP./HUMI : 21°C/55%
FCCID : QZIMBH2WLZ07 TEST MODE ¢ Transmitting
POWER : DC3.3V(AC120V/60HzZ) ENGINEER : Toyokazu Imamura
[IEEE802.11b(11Mbps)]
Chl1:2462MH:z
L

Marker 1 [T1] REW 100 kHz RE AEE 30 dp
Ref Lvl 110.82 dBYV VEW 300 KkHz

115 dBdV 2.46174850 GHn SWI 12.5 ms unie dRIv¥

1
" ‘ ¥ilim21 1ic a2 apiypry

2. 46174550 cH2

"LI Vz| rr1) 5368 dBA

1 -

1l o0 In2 ] Jr“ \
.
2view LTS

:__:
4

Cénter 2.482 GHz 5 MHz/ dpan 50 MHZ
Date: 28.00T.2004 10:45:14
2
RBW 108 kHz  R¥ ALt 20 ae
Ref Lvl VEW 300 kHz
115 dpuy 8SWT 245 ma tnic anyv
1
1
1
Ly on k2 cpa
m1
ag AVIEW EE- Y
7
1L b,
MW“J_‘-“'" Add, A-anlid | riflijobn o
Starc 30 Mdz 97 MHZ/ Stop 1 GHz
Date: 20.00T.2004 10:45:51
3.
Marker 1 [T1] REW 100 kHz  RF Att 30 du
Ref Lwvl 108,76 dBIV VEW 300 ke
115 dhay 2.46292565 CHZ SWT 500 ma unig dBIV
11
¥ad1 109 )75 dBY
1 =
2.45293565 Girl
1
D21 of B2 ¢py
INL
ivimy 1
7

thuds ot L o JM by ks 1, nra,

15l
Start 1 GHz 200 MHz/ Srop 3 GHz

Date: 28.0CT.2004 10:46:26 38 Of 42



Out of Band Emission(Antenna Terminal Conducted): FCC 15.247(d)

COMPANY : FUIITSU MEDIA DEVICES LIMITED REPORT NO

: 25BE0339-YK-1

: Fee Part15SubpartC 247(d)

: 2004/10/28

: 21°C/55%

: Transmitting

: Toyokazu Imamura

EQUIPMENT  : Wireless LAN SD Card REGULATION
MODEL NUMBER : MBH2WLZ(7 DATE
SERIAL NUMBER: 1C TEMP./HUMI
FCC ID : QZIMBH2WLZ07 TEST MODE
POWER : DC3.3V(ACI120V/60Hz) ENGINEER
DEEES02.11b(11Mbps)|
Ch11:2462MHz
4,

Bueww T B ol T

11

4.92184369 GH

7305 dBN\1“
|

=0l on [s2

1VIEW

Iz

.,J”VVMA-MA‘“ g bl a el

L

11

1

Ftart 21 GHz 700 MHz/S Srop 10 GHz
Date: 28.0CT.2004 10:47:05
RBW 100 kHa RF Att 30 Ap
Ref Lvl WVEW 300 kH=z
115 dpay EWT 4 a unic ARV
=01 o0 = ey
o
vome iy
-
.
" Moy My e & “'WMMWM
Start 10 GHz 1.5 GMas Stap 26 GHz

bata:

28.0CT.2004 10:47:48
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Power Density (Conducted)

UL Apex Co.,Ltd
YAMAKITA NO.2 Shielded Room

COMPANY : FUIITSU MEDIA DEVICES LIMITED REPORT NO : 25BE0339-YK-1
EQUIPMENT : Wireless LAN SD card REGULATION : Fcc Part] 5SubpartC 247(e)
MODEL NUMBER : MBH2WLZ07 DATE : 2004/10/28
SERIAL NUMBER 1 1C TEMP./JHUMI :217C/55%
FCCID : QZIMBH2WL.ZO7
POWER : DC3.3V(PC:AC120V/60Hz)
TEST MODE : Transmitting
ENGINEER : Toyokazu Imamura
IEEES02.11b(11Mbps)
CH FREQ | S/A Reading| Cable Loss Results Limit | MARGIN
[GHz] [dBm] [dB] [dBm] {dBm] [dB]
Low 2411.98898 -11.07 0.85 -10.22 8.0 18.2
Mid 2436.99098 -11.22 (.85 -10.37 8.0 184
High 246198898 -11.37 0.85 -10.52 8.0 18.5
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Power Density: FCC 15.247(e)
UL Apex Co.,Ltd. Yamakita No.2 Shielded Room

COMPANY
EQUIPMENT : Wireless LAN SD Card
MODEL NUMBER: MBH2WLZ07

SERIAL NUMBER: 1C

FCCID : QZIMBH2WLZ07
POWER : DC3.3V(AC120V/60Hz)
[IEEES(2.11b(11Mbps)]

1. chl1:2412MHz

: FUJITSU MEDIA DEVICES LIMITED

REPORT NO
REGULATION
DATE
TEMP./HUMI
TEST MODE
ENGINEER

: 25BE0339-YK-1

: Fee Part158ubpartC 247(e)
: 2004/10/28

: 21°C/55%

: Transmitting

: Toyokazn Imamura

Marker 1 [T1] REW 3 kHz RF AtE 20 ap
Ref Lvl -11.07 dBm VB 1o kHz
-7 da8m . 2,41198898 GH=z SWT 500 B unit dBn
I | il x ]

e

-1

107}

Centar 2.412 GHz 100 kHz/ Span 1 MHz
Datea: 28.0CT.2004 12:32:50
2. cho6:2437MHz
Marker 1 [T1] REW 2 kHz RF Attt 20 de
Fef Lvl =11.22 dpm VEW 10 kHz
=7 dBm Z. 43830098 CGHz =14 500 & Unit dem
N T T 7] 1 T -
S N s
-0 | L 1 1 Ay Mo
WAy ["J T Vg

ML

TOTIN

ma

-1

Center 2.43% GHz 100 kHz/ Span 1 MHz
Date: 20.00T.2004 11:19:5%
3. ch1l:2462MHz
Marker 1 [T1) REW 3 kHz RF Att 20 dB
Ref Lvl -11.37 dEm vew 10 kHz
-7 dum 2.45153090 OH= swT 500 8 Unit dem
. T 1l x + —yr—hir
A A 2. aeflaphoel cuzl
.2 by PN g
U r il {'U' Uiy
28
Lo TR 1208

center 2.462 GHz

Date: 28.0CT.2004 11:04:28

100 kHz/

8Span 1 MHz
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Page 42 of 42

Test Report No :25BE0339-YK-1

e Tt~ T———.

APPENDIX 3
Test Instruments

EMI test equipment

: L aeTT G vl e Al (enth
KA Pre Amplifier Hewlett Packard 2004/06/25 * 12
KAF-02 Pre Amplifisr Hewlett Packard 84498 RE 2004/05/07 * 12

KAT10-S1 [Attenuator Agilent 8449D 010 RE 2004/04/15 * 12
KATE-01 Attenuator INMET 18N-6dB RE 2004/04/27 * 12
KBA-01 Biconical Antenna Schwarzbeck BBA9106 RE 2004/08/07 * 12

KCC-10/11/12 |Coaxial Cable Fujikura/Suhner 8D-2W/12D-SFA/S0 (RE 2004/07/10 % 12
/13/18 4272B/804272B/S04
272B
KCGC-14/15/16 |Coaxial Cable/Pulse Fujikura/Suhner/PMM  [5D-2W/8D-2W/S042 |CE 2004/07/10 * 12
/18/KPL-01 |Limitter 72B/804272B/PLO1
KCGC-D3/D7 |Coaxial Cable Rosenberger/Advantest 3201/JUN—08—D1—[}5 RE 2004/04/15 % 12
KFL-01 Highpass Filter Hewlett Packard 84300 80038 RE 2004/04/15 * 12
KHA-01 Hom Antenna A.H.Systems SAS-200/571 RE 2004/07/30 % 12
KHA-D3 Horm Antenna Schwarzbeck BBHAD120D RE 2004/09/25 * 12
KLA-01 Logperodic Antenna Schwarzbeck USLP9143 RE 2004/01/31 % 12
KLS-01 LISNCAMN) Schwarzbeck NSLK8126 CE (EUT) 2004/09/17 % 12

KOTS-01 QOpen Test Site JSE 30m RE 2004/08/14 % 12
KPM-05 Power meter Agilent E4417A AT 2004/02/26 * 12
KPSS-01 Power sensor Agilent ES327A AT 2004/03/02 * 12
KSA-01 Spectrum Analyzer Advantest R3365 CE/RE 2004/07/06 * 12
KSA-04 Spectrum Analyzer Advantest R3271A RE 2004/09/15 * 12
KTR-01 Test Receiver Rohde & Schwarz ESI40 AT 2004/07/28 % 12
KTR-02 Test Receiver Rohde & Schwarz ESCS30 CE/RE 2003/12/02 % 12

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.
Test Item:

CE: Conducted emission test,

RE: Radiated emission test,

AT: Antenna terminal conducted test
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